Air filter, battery & toolkits for Triumph 1970-74 unit twin models

Key

Part Number

Description

Per

Models

NI

60-2110

Toolkit 1 1970-74 All (not TR5T)

NI

60-2599

License holder 1 1974 All

NI

60-4191

Toolkit 1 1973-74 TR5T

1

54027029

Battery 1 1970-74 All (not TR5T)

2

82-7431

Pipe 1 1970-74 All (not TR5T)

3

82-8033

Battery elastic 1 1970-74 All (not TR5T)

4

82-8032

BATTERY STRAP BUCKLE 1 1970-74 All (not TR5T)

5

82-8024

Battery carrier  1968-70 1 1970-74 All (not TR5T)

6

82-8031

Rubber pad 1 1970-74 All (not TR5T)

7

82-8091

Battery carrier tray 1 1970-74 All (not TR5T)

8

54938986

Fuse assembly 1 1970-74 All (not TR5T)

9

83-1609

Air filter 1/2 1970-74 All (not TR5T)

10

82-6866

Filter element 1/2 1970-74 All (not TR5T)

11

82-4810

Clip 1/2 1970-74 All (not TR5T)

12

70-4576

Adaptor 1/2 1970-71 All

12

71-2086

Adaptor 1/2 1972-74 All (not TR5T)

13

60-0177/8

Clip 1 1970-71 All

13

60-0708

Air filter adapter clip 1 1972-74 All (not TR5T)

14

60-0291

Tool roll 1 1970-74 All

15

60-2251

Ring spanner 1 1970-74 All (not TR5T)

15

60-3647

Ring spanner 1 1973-74 TR5T

16

60-0370

Ring spanner, 3/16 x 1/4″ whit. 1 1970-72 All

16

60-1907

Spanner, cylinder base nut, 7/16 x 1/2 AF 1 1973-74 All

17

60-2084

Double open-ended spanner 1 1970-74 All

18

DA16

Open spanner, 3/8″ x 7/16″ Whit. 1 1970-74 All

19

60-2184

C’ spanner, shock absorber 1 1970-74 All

20

60-2185

Tappet spanner 1 1970-74 All

21

60-0087

Box spanner 1 1970-74 All

22

60-0767

Screwdriver 1 1970-74 All

23

60-0363

Tyre lever & clutch key 1 1970 All

24

60-0801

Tyre lever & tommy bar 1 1970 All

24

60-1911

Tommy bar 1 1971-74 All

25

83-4906

Side cover left 1 1973-74 TR5T

26

83-4907

Side cover right 1 1973 TR5T

26

83-5122

Side cover right 1 1974 TR5T

27

OF522

Oddie fastener A 1973-74 TR5T

28

OF618

Rubber washer A 1973-74 TR5T

29

83-4905

Front fixing bracket 1 1973-74 TR5T

30

14-0102

Bolt 1 1973 TR5T

30

14-0102

Bolt 2 1974 TR5T

30

14-0103

Set screw, standard head, 1/4 UNF x 3/4 1 1973 TR5T

31

21-0602

Washer 2 1973-74 TR5T

32

14-1301

1/4 UNF Nyloc 2 1973-74 TR5T

33

60-4160

Transfer 2 1973 TR5T

33

60-4352

Transfer 2 1974 TR5T

34

83-2018

Battery carrier 1 1973-74 TR5T

35

83-2006

Rubber bush 4 1973-74 TR5T

36

82-9003

Rubber pad 1 1973-74 TR5T

37

21-2060

Bolt 1/4 UNF x 4-3/4 2 1973-74 TR5T

38

83-1829

Washer 4 1973-74 TR5T

39

14-1301

1/4 UNF Nyloc 2 1973-74 TR5T

40

83-2204

Battery carrier rubber bush 4 1973-74 TR5T

41

82-9004

Hook for strap 1 1973-74 TR5T

42

82-9005

Battery elastic 1 1973-74 TR5T

43

54027029

Battery 1 1973-74 TR5T

44

60-0980

Vent pipe 1 1973-74 TR5T

45

60-0981

Clip 1 1973-74 TR5T

46

83-4113

Tool tray 1 1973-74 TR5T

47

60-2347

Washer 4 1973-74 TR5T

48

83-4105

Air filter 1 1973 TR5T

49

60-2601

Element, air filter 1 1973 TR5T

50

14-0203

Bolt, 1/4 UNF x 1-1/8 1 1973 TR5T

51

60-4248

Washer, rockerbox 1/4 x 15/32 x 1/16 1 1973 TR5T

52

14-0102

Bolt 1 1973 TR5T

53

60-2427

Spring washer 1 1973 TR5T

54

83-4450

Connector, filter to carburettor 1 1973 TR5T

55

60-3975

Clip 1 1973 TR5T

56

83-5116

Cover 1 1973 TR5T

57

83-5117

Sealing strip long 1 1973 TR5T

58

83-5118

Sealing strip short 1 1973 TR5T

59

83-5162

Air filter box 1 1974 TR5T

60

21-2222

Stud 1 1974 TR5T

61

57-1877

SPRING 2 1974 TR5T

62

82-6310

Plain washer 2 1974 TR5T

63

70-4803

‘O’ ring 1 1974 TR5T

64

14-1301

1/4 UNF Nyloc 1 1974 TR5T

65

60-4274

Air filter element 1 1974 TR5T

66

83-5163

Air filter cover 1 1974 TR5T

67

83-5177

Sealing strip 1 1974 TR5T

68

83-5199

Air intake 1 1974 TR5T

69

83-5200

Sealing strip 2 1974 TR5T

70

14-0203

Bolt, 1/4 UNF x 1-1/8 1 1974 TR5T

71

60-2347

Washer 1 1974 TR5T

72

82-6968

Rubber washer 1 1974 TR5T

73

82-5228

RUBBER, PETROL TANK MOUNTING, 3/8 x 1″ x 1/2 1 1974 TR5T

74

14-1301

1/4 UNF Nyloc 1 1974 TR5T

75

83-5179

Connector, filter to carburettor 1 1974 TR5T
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk